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JIANGSU LEETON MACHINERY CO.,LTD
TEAM 25, MAXI VILLAGE, MATANG TOWN, RUDONG

The following sample(s) was/were submitted and identified by/on behalf of the client as:

Sample Description
Quantity Submitted
Style No.

Supplier

Buyer

Manufacturer

Country of Destination
SGS Order No.

Sample Receiving Date
Testing Period
Testing Performed

JUMP ROPE

1PC

17110XXX

JIANGSU LEETON MACHINERY CO.,LTD
KYVAS INTERNATIONAL CO.,LTD
JIANGSU LEETON MACHINERY CO.,LTD
USA

CZXHL20000373902

Jun 22, 2020

Jun 22, 2020 to Jun 24, 2020

Follow selected test(s) as requested by client.

Test Requirement Conclusion

1 CONSUMER PRODUCT SAFETY COMMISSION---16 CFR Part Pass
1307 [Docket No. CPSC - 2014 - 0033], Final Rule, amending CPSIA
section 108, Prohibition on Sale of Certain Products Containing
Specified Phthalates

*** FOR FURTHER DETAILS, PLEASE REFER TO THE FOLLOWING PAGE(S) ***
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1. CONSUMER PRODUCT SAFETY COMMISSION---16 CFR Part 1307 [Docket No. CPSC - 2014 -

0033], Final Rule, amending CPSIA section 108, Prohibition on Sale of Certain Products Containing

Specified Phthalates

Test Method:  With reference to CPSC-CH-C1001-09.4(2018), analysis was performed by GC-MS.

Result Data:

Test Item(s) Limit Units MDL A1 A2
Benzyl Butyl Phthalate (BBP) 0.1 % 0.005 ND ND
Dibutyl Phthalate (DBP) 0.1 % 0.005 ND ND
Dicyclohexyl Phthalates (DCHP) 0.1 % 0.005 ND ND
Di(2-ethyl hexyl) Phthalate (DEHP) 0.1 % 0.005 ND ND
Di-n-hexyl Phthalates (DHEXP/ DnHP) 0.1 % 0.005 ND ND
Diisobutyl Phthalates (DIBP) 0.1 % 0.005 ND ND
Diisononyl Phthalate (DINP) 0.1 % 0.005 ND ND
Dipentyl Phthalates (DPENP) 0.1 % 0.005 ND ND
Conclusion Pass | Pass
Notes:

(1) On October 27, 2017, the CPSC published the final rule in the Federal Register (82 FR
49938) to restrict phthalates in toys and child care articles under section 108 of the CPSIA,

this final rule has in effect restricted a total of eight phthalates in children’ s toys and child

care articles. It will become effective on April 25, 2018, and applies to toys and child care

articles that are manufactured or imported from this date.

Photo Appendix

Photo relative to overall specimen:
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Received Sample
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Test Part Description:

SN ID. Sample No. Description
SN1 A1 Black plastic grip
SN2 A2 Black soft plastic rope

Result/Rating/Record Key(s)

Result/Rating Keys: P = Pass = Meet; F = Fail = Not Meet; N/A = Not applicable = Not suitable;
NR = NC = Test not conduct/requested per client request; TT = Test terminated due to the earlier
failure of last test.

Record Keys: “C:” means Claimed parameter; “A:” means Actual recorded from test; “D:” means

Data for reference only.

General Report Note(s)

A.
B.

o

N.B. Only applicable clauses were shown.
(1) 1mg/kg = 0.0001% (2) MDL = Method Detection Limit (3) ND = Not Detected (< MDL)
(4) “-“ = Not Regulated
Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.
This document cannot be reproduced except in full, without prior written approval of the company.
Since the data and / or information above division line of front page is provided by the applicant,
the relevant results or conclusions of this report are only made for these data and / or information,
SGS is not responsible for the authenticity, integrity and results of the data and information and
/ or the validity of the conclusion.
The declaration of conformity is only based on the actual value of laboratory activity,
measurement uncertainty of the results not taken into account.

*** End of Report ***

Unless otherwise agreed in writing, this documen! is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or t hitp://www.sgs.com/en/Terms-and-Conditions.. asgtx and, for electronic format documents,
subject to Terms and Cnnd\lmns for Elec!romc ncuments at Lé’ [Twww.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx.
Attention is drawn to the of liability, indi on and jurisdiction issues defined therein, Any holder of this document is
advised that information contained hereon reﬂects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole respanslbll\{ is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without priar written approval of the Company. Any unauthorized alteration, ior%ery or falsification of the content or
appearance ul this document is unlawful and offenders may be prosecuted to the fullest extent of the iaw. Unless otherwise stated the
results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755)8307 1443,
or email: CN.Doccheck@sgs.com

Buikding 31, No. 47, Qlingyang Nodh Road, Tianning Distrct Changzhou China -~ 213017 1 (86-519)85587753 WWW.SgSgroup.com.cn
HE BN XTERELBTS0SE  BBHR: 213017 1 (86-519)85587753 & sgs.china@sgs.com

b nspe:lmn& Tes!mg  Services

Member of the SGS Group (SGS SA)



		2020-06-24T16:19:51+0800
	Shenzhen
	SGS officially issued document




